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(Samples) Li-ion Battery ICR18650
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(Client) Shenzhen Guanlida Electronics Co., Ltd
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(Manufacturer) Shenzhen Guanlida Electronics Co., Ltd

PONY ZE B W iR No.: H03133032811D
Pony Testing International Group Code: qdg6rz

www.ponytest.com
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Report in electronic version is only for client's preview and reference. For confirmative

content, formal test report shall prevail.
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PRE T Hth ICR18650

FE i 24 PR
Name & Model | | j-jon Battery ICR18650
IR = N A=
FAL PRI e 38 H 5~ PR A )
Applicant Shenzhen Guanlida Electronics Co., Ltd
YT 22X P S8 62 X 226 Tl 4 B
ARSIB: b [
Addriss Baoan District of Shenzhen City Xixiang Street, 62 District, Ansheng Industrial City on
the fourth Floor.
PRI LAEIR | d i, FRFKHIEN 3.7V, FE AR 2200mAh, HREN 8.14 FLEFHT.
Appearance & Blue battery. Nominal voltage is 3.7V, Rated capacity is 2200mAh, and Electric energy
Odor is 8.14Wh.
e n W i AR B A e N o 2 R U N 2 AR e . Bk T DR EE
T S b , o : _
These chemicals are contained in a sealed can. Risk of exposure occurs only if the
Main Hazards
battery is mechanically or electrically abused. If in fire, battery may cause to explode.
T ﬁ K ~ ﬁ
BetrH A 2013 4F 3 J1 9 [ SR HM 2013 4F 3 J] 29 H
Accepting Date Issue Date

Mk 45 (Conclusion)

1. fEkatEinil(Hazard identification):
OHLAE=8.14 FUAEHT .
@&MBIUEW AT & O Tar Sz g il BB AR AE T W) 5 3 73 38.3 AT 2K
@ZMARIUE W@ 1.2 KR

@it ELARRR T LB R, PR A S A 1L, B IR RO

O E B E AT 30kg.
(DElectric energy=28.14Wh.
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@Test proves that this type of battery pass the UN38.3 test.
(BTest proves that this type of battery pass the 1.2m drop test.
(@Batteries are separated so as to prevent short circuits and are packed in strong packaging.
(BPackages may not exceed 30kg gross mass.
2. AL IR HE SR I0UR 4 5 (Suggestion according to IMDG):
AHZAR BRI BT A S0
The goods are not subject to IMDG.
3. U35k (Packaging requirements):
Z I IMDG AR E 188.

The goods are packaged according to the special provision 188 of IMDG.

1) (e B C Tfake s i p——i sy A) 7™,
2) ([ Brifgiz i e B2 A pi ) ) ;
3)iZM ) UN38.3 7 (H03133032521D, H03133032521D~1);

S T7 ik
PRI (H03133032621D, H03133032621D~1).
Reference y , o
1) <<Recommendations On The Transport Of Dangerous Goods-Model Regulations>>(17");
method
2) << International Maritime Dangerous Goods >>;
3) The UN38.3 test report (H03133032521D, H03133032521D~1);
4) The drop test report (H03133032621D, H03133032621D~1).
T EH s,
Remark | Be applicable to transport by sea.

BTN

A ;! A4 F A :o fEAEN :
(Prepared hy) jh) )4 Y..Z. (Checked by) 7i :6’ ﬂ-' (Approved by) %ﬂ(b

AWLL 4 H (This page below is blank)
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TR I H A FR
Name Of Test Items

SRS
Test Result

e FE AR
Altitude simulation
(38.3test 1)

ToB . ToHER S TR, ERERATEE K, JF H ARSI At s e i 4 7 e e R T % PR
ANTHAEPATIX R AT R 90%., IR G hRiET K.

No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. the open
circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.

HE R
Thermal test
(38.3 test 2)

ToB TCHER S TER. ERERATEE K, JF HARN I At s i 4 e 0 T % P
AT HAEBATIX — B0 AT R 90%. B AT A bRk

No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. the open
circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.

HoiBe HE oA BRI K, JF ARG it B it A ARG T i PR

#es) RANFHAEBATIX R AT B IE R 90%. RIAT bt BK .
Vibration No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. the open
(38.3 test 3) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
T THA o TERERATCR K, I HARS R i el R i 4 AR TG S T iR L

i AT HAEATIX BT H R 90%., 130 £ S FrifE 2k
Shock No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. the open
(38.3test 4) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
B ARl AN 170°C, JF BAEREE R T SRR S5 6 /NN TEMRE, TR, Tk W5

A s RS TR S

External short circuit
(38.3 test5)

The external temperature does not exceed 170 °C and there is no disassembly, no rupture
and no fire during the test and within six hours after the test. The test result conforms to the
requirement of standard.

Shoeih AN 170°C, JF HAEWE R Al a6 /AN SRR, ERicR, TiEK. Kk

Pl FFEPRAEEER .
Crush The external temperature does not exceed 170 °C and there is no disassembly, no rupture
(38.3 test 6) and no fire during the test and within six hours after the test. The test result conforms to the
requirement of standard.
Ui i
Overcharge
(38.3 test 7)
Gt H Gl R P ANR 5 7 RN TEMRA, ok K. RIGFTShrEEK.
FO(rgzdeiSChggge There is no disassembly and no fire during the test and within seven days after the test. The
.3 test

test result conforms to the requirement of standard.

1.2m Pk ik
1.2m Drop Test

ZRIE R R Z 1.2 KRR, AR LA 20, WHERNEYES), LB
L HAR R, JF A ARt R S bR iR .

The package is capable of withstanding a 1.2m drop test in any orientation without damage to
cells or batteries contained therein, without shifting of the contents so as to allow battery to
battery contact and without release of contents. The test result conforms to the requirement of
standard.
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T H MR 45
Item Conclusion

ORI A 4 1 S AN & T4
The data and components structure indicate the article does not
belong to explosive.

HEKE e e Tk

Explosive Danger

SR fe Rk ANET G IR T

Flammable Danger | It does not belong to flammability substance.

ABEINIE LT YE R IARE, ANE T2
The screening tests indicate the article does not belong to oxidizing
solid because it can not make fibrin accelerate burning rate.

e AN A e
Oxidizing Danger

wHH st B R NP 2 G 7

Toxic Danger The oral toxicity is low, so it does not belong to toxic article.
USRS . ey .
POERT st .
P 10aCNG The data indicates the article has no radioactivity.
Danger

B T S s 1 XBREN . s m R, AN TR Y .

Corrosive Danger | The article can not corrupt steel, aluminum, so it has no corrosive.

Hefakart IEEAHT, JCRE RN e fa Rk
Other Danger In normal situation, no narcotic, irritating and other hazards.
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OGS TR 75 SR (R R i 1 5

Authenticate the photo on original report only

ekl 228 End of report ¥+*



